
15125-043-01 
 0 
March 2019  

 

Charlotte County Utilities Department 
 

2018 Annual Report 
March 2019 

 
 

 

 

 

Prepared by 







 

03405-029-02 ii 
March 2019 Table of Contents 

TABLE OF CONTENTS 
EXECUTIVE SUMMARY 

1 INTRODUCTION ............................................................................................ 1-1 

1.1 Purpose and Scope ..................................................................................... 1-1 

1.2 Authority ................................................................................................... 1-2 

1.3 Demographics ............................................................................................ 1-2 

1.4 Major Events .............................................................................................. 1-3 
[...]
for quick reference between this local document and the TNI standards. 



 

03405-029-02 6-4 
March 2019 Wastewater Treatment Facilities 

Proficiency tests are required every 6 months to maintain EPLAB’s certifications. Results from 
the test samples are sent to FDOH for regulation compliance and compared to results from 
other laboratories nationwide. Ms. Lavoie takes pride in all her staff passing the required 
proficiency tests within two standard deviations of the national average of all laboratories 
using the County’s testing vendor.  

Laboratory equipment is tested for accuracy in accordance with the QCM. Samples are 
arranged efficiently for analysis by batches to reduce the numbers of blanks, calibration 
standards, and quality control samples needed per analysis. During FY 2018, the laboratory 
obtained the certificate for the analysis of chloride.  

Staff continues to demonstrate their diligence in ensuring all laboratory data entries, chain-
of-custody forms, bench sheets, etc., are correctly transferred to the final laboratory analysis 
report, which is used for reporting to regulatory agencies. 

Quality control is a high priority at EPLAB. Electronic entry of data at the laboratory station or 
output of an automatic analyzer directly to report forms has eliminated one source of potential 
errors. Quality Assurance by a responsible person-in-charge is required to check data entries. 
Organization of data in an electronic form allows direct input into FDEP forms, which will 
eliminate another source of data entry error. Currently, FDEP water quality forms are not 
compatible with LIMS. The FDEP forms are expected to be updated soon.  

6.1.4 RECORD KEEPING 

Records are kept in a neat and organized manner and are easily accessible. 

Paper and electronic records are well maintained to meet regulatory requirements. Sampling 
schedules for each facility are clearly posted for staff to review, and all upcoming special 
sampling events (e.g., Annual Effluent Analysis, Cryptosporidium, and Giardia) are clearly 
posted with their due dates. 

EPLAB sends some samples to other laboratories that are certified to perform tests that EPLAB 
is not certified to perform. Results are received and sent to the WTP and WRF Chief Operators 
for use in compliance reporting. 

6.1.5 CERTIFICATION COMPLIANCE SCHEDULE 

 The biannual FDOH review was conducted in October 2018. 
 Proficiency tests occur every 6 months. 

  



 

03405-029-02 6-5 
March 2019 Wastewater Treatment Facilities 

6.1.6 REVIEW OF PREVIOUS REPORT RECOMMENDATIONS  

Table 6-2 CCU EPLAB 2017 Recommendations and Status  
Recommendation: 
 
Progress: 

Seek certification for analysis methods using the new Gallery 
instrument that was delivered in November 2016. 
Certification for three new analyses were incorporated into the QCM: 
(1) Total coliform and E. coli by Colilert-18, (2) wastewater fecal 
coliform by Colilert-18, and (3) Enterococci by Enterolert. 

Recommendation: 
 
 
Progress: 

Continue to expand the use of the LIMS within its capabilities, 
including the use of bar codes to track samples from collection to 
results posting. 
Ongoing.  

Recommendation: 
 
Progress: 

Educate sampling personnel of the need for accuracy in use of 
collection bottles, sample storage, and delivery to the laboratory. 
Ongoing.  

Recommendation: 
 
Progress: 

Hire an Analytical/Quality Assurance Specialist or Quality Assurance 
Officer to help the EPLAB remain in compliance. 
Overall staffing needs are being reviewed through the budget process. 

Recommendation: 
 
Progress: 

Recommend seeking certification for potable water Total Dissolved 
Solids (TDS), Sulfate, and Chloride. 
Received certification in Chloride.  

 

6.1.7 RECOMMENDATIONS 

Table 6-3 CCU EPLAB 2018 Recommendations  
Recommendation: Continue implementation of the LIMS system. 

Recommendation: Continue working with sampling personnel on sampling protocol to 
improve the accuracy. 

Recommendation: Evaluate staffing requirements and ability to provide additional 
sampling support to Operations staff. 

Recommendation: Recommend seeking certification for potable water Total Dissolved 
Solids (TDS) and Sulfate. 

 

6.2 WASTEWATER PRETREATMENT COMPLIANCE 

CCU’s Pretreatment section is responsible for the following: 

 Transported Waste Receiving Program. 
 Restaurant Grease Interceptor Inspection Program. 
 Investigation of unauthorized discharges to the wastewater system. 

6.2.1 TRANSPORTED WASTE RECEIVING PROGRAM 

CCU is proud of the Waste Receiving Program, which provides an environmentally safe 
disposal option for septic waste, reducing land application and environmental impacts. 
Located at the East Port WRF, the septage receiving station combines the hauled waste with 
plant influent to achieve RCW quality effluent and beneficial reuse of biosolids.  



 

03405-029-02 6-6 
March 2019 Wastewater Treatment Facilities 

In FY 2018, the septage receiving hours of operation were changed to 7:00 AM to 4:30 PM, 
Monday through Friday, which allows CCU staff to monitor operations. This approach prolongs 
the life of the equipment by ensuring compliance with disposal requirements and eliminating 
mixed loads that damage equipment. In FY 2018, the program accepted 8,501,747 gallons 
from 44 permitted haulers.  

6.2.2 RESTAURANT GREASE INTERCEPTOR INSPECTION PROGRAM 

This program helps prevent sanitary sewer overflows in the CCU sanitary sewer collection 
system by removing FOG at the source. Program staff perform spot inspections and monitor 
grease interceptors at more than 240 restaurants and other food preparation facilities County 
wide to ensure compliance with the required pump-out schedule (e.g., 30, 60, 90 days) and 
other required maintenance. The focus has been on older buildings and facilities that might 
have inadequate grease interceptors. Plans for new restaurants and other food preparation 
facilities are reviewed by CCU’s Engineering Services Division for adherence to County 
specifications. This coordination with the Building Department has made the program more 
efficient. In FY 2018, 1,390 inspections were conducted and 3 Notices of Violation were issued 
for non-compliance. 

Through a partnership with Liquid Environmental Solutions (LES), the FOG is transformed into 
bio-diesel and other beneficial byproducts. LES receives restaurant grease directly from 
haulers and partially processes it for recycle use at a facility on the East Port WRF site. FOG 
is not treated through the East Port WRF process.  

6.2.3 INVESTIGATION OF UNAUTHORIZED DISCHARGES 

Investigation and prevention of unauthorized discharges are important for protecting the 
treatment capabilities of WRFs and the environment. These unauthorized discharges are 
pollutants that enter the municipal waste stream and have an adverse effect on the treatment 
process. Fortunately, no significant or categorical users are in the CCU collection system, 
eliminating the need for a full Industrial Pretreatment Program. When plant operations staff 
report issues pertaining to the treatment process at any WRF, pretreatment staff begin 
investigating by sampling upstream lift stations and manholes, reviewing activities from local 
connections, and working closely with lift station crews and plant personnel. The goal is to 
determine the source of the illegal discharge, take steps to eliminate the problem up to and 
including fines, and return the plant to normal operations. 



 

03405-029-02 6-7 
March 2019 Wastewater Treatment Facilities 

6.3 WASTEWATER BIOSOLIDS TRANSPORT, PROCESSING AND DISPOSAL 

Partially digested biosolids from CCU’s 
four WRFs are processed at the East Port 
WRF biosolids management and 
processing facility.   

CCU owns two 6,000-gallon tankers for 
biosolids transportation from the West 
Port, Rotonda, and Burnt Store WRFs. The 
biosolids are discharged into a 2.05-MG 
aerated tank for partial stabilization and 
decant thickening before dewatering. 
Biosolids dewatering is accomplished by 
two 2-meter-wide belt filter presses 
(BFPs) near the holding tank. The 
biosolids are dewatered to approximately  
17-percent Total Solids and hauled to the 
compost facility at the Charlotte County 
Zemel Road Landfill. The dewatered 
biosolids are mixed with chipped yard 
waste and composted to Class A for further 
use as an organic amendment for sandy soil enhancement and material for landfill final cover. 

6.4 EAST PORT WRF  

The East Port WRF is at 3100 Loveland Boulevard, Port Charlotte, and was acquired as part 
of the 1991 General Development Utilities purchase. The WRF began its current operations in 
1996 and has a current permitted operating capacity of 6.0 MGD AADF. East Port WRF uses 
an activated sludge process to treat domestic wastewater collected from the Mid County 
service area. Emergency power is provided by a diesel emergency generator in an on-site 
building with an automatic transfer switch to maintain operation of critical facilities.  

This location also houses the NELAP-certified EPLAB. The WRF site includes 51 acres of 
conservation easement, with the remaining area consisting primarily of woodlands. The site 
is home to more than 20 varieties of birds, including great egrets, osprey, and Carolina wrens. 
Many other wildlife species including gopher tortoises, scrub jays, bobcats, armadillos, 
cottontails, and alligators make the East Port WRF their home. 

 



 

03405-029-02 6-8 
March 2019 Wastewater Treatment Facilities 

The East Port WRF is permitted to distribute reclaimed-quality water to unrestricted-public-
access reuse sites, inject into a deep well injection system, and apply to a slow-rate restricted-
access land application system. The WRF is classified as a Type I, Category II, Class A 
domestic wastewater treatment facility under FAC 62-699 and is required to meet Class III 
Reliability standards in accordance with FAC 62-600 and FAC 62-610. The restricted irrigation 
system consists of 315 acres on site using slow-rate irrigation (R-002 Spray Fields). About 
45 acres of the spray field were abandoned in 2018 for use by the Charlotte County Sheriff 
Department. Figure 6-2 shows the East Port WRF process flow diagram. The key components 
of the East Port process are described below:  

 

A) Headworks: Raw wastewater enters the WRF headworks structure where screening 
and grit removal take place. After screening, wastewater flows into one of the two 
vortex-type grit-removal units for grit separation. Compacted screening and separated 
grit are dewatered and discharged to dumpsters for disposal. Internal plant flows from 
the on-site pump station are introduced, including biosolids dewatering system filtrate, 
tank and unit processes drain flows, and supernatant from the aerobic digesters. 

B) Biological Treatment Using Modified Ludzack-Ettinger (MLE) Process: Wastewater from 
the headworks splits between two treatment trains. Each train includes an anoxic basin 
and oxidation ditch (aeration basin) for organics and nutrient removal. Mixers keep 
solids suspended and homogenous in the anoxic zones. Mechanical surface agitators 
keep the oxidation ditches aerated. Internal recycle (IR) pumps send flow from the 
oxidation ditch (aeration basin) to the anoxic basins for nitrogen removal. 



 

03405-029-02 6-9 
March 2019 Wastewater Treatment Facilities 

Figure 6-2  East Port WRF Process Flow Diagram 

 

C) Secondary Treatment: Flow from the biological treatment process splits between two 
clarifiers. These provide a passive environment for solids separation. The clarifiers are 
skimmed to remove floatables and scum before the clarifier effluent flows over a 
circumferential weir. Sludge pumps send settled solids from the secondary clarifiers to 
two locations: to the front of the anoxic basins as return-activated sludge (RAS) to 
replenish the microbial community and to the digesters as waste-activated sludge 
(WAS). 

D) Tertiary Treatment – Filtration: Clarified water splits between two multi-media 
traveling bridge filters, containing sand and anthracite, to remove remaining 
suspended solids. A metal canopy over the filters with an ultraviolet (UV) shade cloth 
inhibits algae growth and provides protection from sun exposure. 

E) Tertiary Treatment – Disinfection: Filtered water splits between two chlorine contact 
chambers (CCCs) where liquid sodium hypochlorite is dosed for disinfection. CCC No. 1 
is designated for RCW production that meets high-level disinfection requirements. CCC 
No. 2 is designated for disposal to restricted-access sites (e.g., Class I deep injection 
wells or spray fields) using unfiltered effluent from the secondary clarifiers that meet 
basic-level disinfection requirements. A UV-inhibiting net over the chamber reduces 
algae growth. Sodium hypochlorite is stored in two storage tanks with a total capacity 
of 6,000 gallons. A 5,000-gallon storage tank was installed in 2013, and a 1,000-gallon 
tank was installed in 2014. A liquid reagent analyzer is used to adjust chlorine feed 
rates, and a non-reagent analyzer is used for chlorine residual compliance 
measurement. 



 

03405-029-02 6-10 
March 2019 Wastewater Treatment Facilities 

F) Effluent RCW Storage and Disposal Facilities: Reclaimed-quality water is pumped 
directly to distribution to the reclaimed system. Water not meeting RCW standards 
flows to a separate reject pond. From there, reject water can be sent to the slow-rate 
restricted-access RCW spray fields or the two Class I injection wells (IW-1 and IW-2) 
with permitted capacities of 1,420 gpm (2.045 MGD) and 5,250 gpm (7.560 MGD), 
respectively. 

G) Aerobic Digestion: WAS is pumped from the clarifiers to the aerobic digester where 
blowers provide aeration to aerobically digest the sludge before dewatering using two 
BFPs. The sludge transfer pumps that discharge to the dewatering units are operated 
by controls at the BFPs. Dewatered sludge is hauled to the Charlotte County Class I 
landfill for disposal. The East Port WRF digester is permitted to accept waste sludge 
from the West Port, Rotonda, and Burnt Store WRFs.  

H) Septage Receiving Stations: The WRF has two stations – one for conventional septage 
and one for FOG from private septage tank haulers. The receiving station materials 
are screened and directly pumped to the WRF headworks. The station containing FOG 
is screened, collected, and stored in two holding tanks and converted to biodiesel. 
Decant from these tanks is pumped to the headworks for treatment, and the remainder 
is treated by a rotating drum. The non-biodegradable waste is stored in a roll-off 
container and transported to the landfill for disposal. 

6.4.1 REGULATORY CONSIDERATIONS 

The East Port WRF operations are regulated by FDEP under the provisions of Chapter 403, 
Florida Statutes, and the applicable FAC rules. The following permit governs plant operations: 

 Plant Operating Permit (FL0040291) Expiration Date: September 6, 2022; includes a 
planned expansion from 6.0 MGD to 9.0 MGD. 

 IW-1 Permit (44274-253-UO) Expiration Date: October 17, 2021: 

 The mechanical integrity test (MIT) was performed on IW-1 in October 2014. The next 
MIT will be due by October 2019.  

 IW-2 Permit (330486-002-UO/1M) Expiration Date: April 12, 2020: 

 The MIT was performed on IW-2 in August 2015. The next MIT will be due by August 
2020.  

The expansion work included in the 2017 Plant Operating Permit renewal was divided into 
stages to address the needed improvements while allowing the schedule of the expansion to 
be determined by CCU based on projected service area growth:    

 Stage 1 and 2 Improvements were completed in FY 2015 and addressed the headworks, 
biological treatment processes, tertiary treatment, sludge handling, and electrical 
systems.  

 Stage 5 improvements were prioritized ahead of Stages 3 and 4 to enhance RCW storage 
and transmission capacity. Stage 5 design was completed in FY 2016, the work was bid in 